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NEW AHA ADULT CHAINS OF SURVIVAL P fear

IHCA and OHCA Chains of Survival

© 2015 American Heart Association
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Fig 15 OHCA chain of survival

OHCA- Out of hospital cardiac arrest chain of survival links
e Recognition of cardiac arrest and activation of emergency response
system
Immediate high quality CPR
Rapid defibrillation
Basic and advanced emergency medical services [EMS]
Advanced life support and Post arrest care

Fig 16 IHCA chain of survival

IHCA- In hospital cardiac arrest chain of survival - Links
e Surveillance and Prevention - [ Rapid Response Team]
e Recognition of cardiac arrest and activation of emergency response
system [ Code blue system ]
e Immediate high quality CPR
e Rapid defibrillation
e Advanced life support and Post arrest care




Read the complete 2015 AHA Guidelines at this link:
https://eccguidelines.heart.org/index.php/circulation/cpr-ecc-guidelines-2/

Vasopressin is OUT

In an effort to streamline and simplify cardiac
arrest algorithms, vasopressin has been
removed. Epinephrine & vasopressin have
equivalent outcomes.

Ultrasound for ETT confirmation

Ultrasound has been added as an additional method
for confirming endotracheal tube placement.

If you can't shock, give epi ASAP

Non-shockable rhythms (e.g. PEA) may have distinct
pathophysiologic origins. It is reasonable to administer
epinephrine ASAP to these non-shockable rhythms.

Use maximum Oxygen during CPR

Use maximum FiO2 during CPR. This recommendation
was strengthened, but remember to titrate your
oxygen after ROSC.

ECMO is a possible alternative
Venoarterial extracorporeal membrane oxygenation
(ECMO) is a possible alternative to conventional CPR

in patients with refractory cardiac arrest if the
etiology is thought to be reversible.

https://eccguidelines.heart.org/index.php/circulation/cpr-ecc-guidelines-2/
* For more Canadian content by the HSFC, check out http://goo.gl/fHu8lc
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Adult Cardiac Arrest Circular Algorithm—
2018 Update

Start CPR
¢ Give oxygen
e Attach monitor/defibrillator

Y

Return of Spontaneous
Circulation (ROSC)

Post-Cardiac

2 minutes

© 2018 American Heart Association

CPR Quality

® Push hard (at least 2 inches [5 cm]) and fast (100-120/min) and allow
complete chest recaoil.
Minimize interruptions in compressions.
Avoid excessive ventilation.
Change compressor every 2 minutes, or sooner if fatigued.
If no advanced airway, 30:2 compression-ventilation ratio.
Quantitative waveform capnography
- If PETCO, <10 mm Hg, attempt to improve CPR quality.
e Intra-arterial pressure
- If relaxation phase (diastolic) pressure <20 mm Hg, attempt to improve
CPR quality.

Shock Energy for Defibrillation

¢ Biphasic: Manufacturer recommendation (eg, initial dose of 120-200 J);
if unknown, use maximum available. Second and subsequent doses should
be equivalent, and higher doses may be considered.

* Monophasic: 360 J

Drug Therapy

0 dose: 1 mg every 3-5 minutes

irst dose: 300 mg bolus. Second dose: 150 mg.
-OR-

ose: 1-1.5 mg/kg. Second dose: 0.5-0.75 mg/kg.

Lidocaine IV/IO dose: Firs

Advanced Airway
N . .
ation or supraglottic advanced airway
e Waveform capnography or capnometry to confirm and monitor
ET tube placement
¢ Once advanced airway in place, give 1 breath every 6 seconds
(10 breaths/min) with continuous chest compressions

Return of Spontaneous Circulation (ROSC)

¢ Pulse and blood pressure
¢ Abrupt sustained increase in PETCO, (typically 240 mm Hg)
e Spontaneous arterial pressure waves with intra-arterial monitoring

Reversible Causes

e Hypovolemia ¢ Tension pneumothorax

* Hypoxia ¢ Tamponade, cardiac

¢ Hydrogen ion (acidosis) ¢ Toxins

¢ Hypo-/hyperkalemia * Thrombosis, pulmonary
¢ Hypothermia ¢ Thrombosis, coronary



Adult Cardiac Arrest Algorithm—2015 Update

Start CPR
* Give oxygen
* Attach monitor/defibrillator

Yes R'M'l'l No
2 shockable? .
s

CPR 2 min

* |V/IO access

!

:
shockable?
Yes
5, Shock
6 ) 10

CPR 2 min CPR 2 min
* Epinephrine every 3-5 min * |V/IO access
* Consider advanced airway, * Epinephrine every 3-5min
capnography * Consider advanced airway,
capnography

v v

Rhythm No Rhythm Yes
shockable? shockable? ~
Yes
7
, Shock No
8 [ 11
CPR 2 min CPR 2 min
* Amiodarone * Treat reversible causes
* Treat reversible causes
No Rhythm Yes
shockable?
12 \ \

* |f no signs of return of
spontaneous circulation
(ROSC), go to 10 or 11
» If ROSC, go to
Post-Cardiac Arrest Care
© 2015 American Heart Association
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CPR Quality

¢ Push hard {at least 2 inches

5 cm)) and fast (100-120/min)

and allow complete chest recoil.

Minimize interruptions in

compressions.

Awoid excessive ventilation.

Rotate compressor every

2 minutes, or sooner if fatigued.

¢ If no advanced ainvay,

30:2 compression-ventilation

ratio.

Quantitative waveform

capnography

- If PETCO, <10 mm Hg, attempt
to improve CPR quality.

Intra-arterial pressure

- If relaxation phase (dia-
stolic) pressure <20 mm Hg,
attempt to improve CPR
quality.

Shock Energy for Defibrillation

* Biphasic: Manufacturer
recommendation (eg, initial
dose of 120-200 J); if unknown,
use maximum available.
Second and subsequent doses
should be equivalent, and higher
doses may be considered.

* Monophasic: 360 J

Drug Therapy

* Epinephrine IV/10 dose:
1 mg every 3-5 minutes

* Amiodarone IVAO dose: First
dose: 300 mg bolus. Second
dose: 150 mg.

Advanced Airway

* Endotracheal intubation or
supraglottic advanced ainvay

* Waveform capnography or
capnometry to confirm and
monitor ET tube placement

¢ Once advanced airway in place,
give 1 breath every 6 seconds
(10 breaths/min) with continuous
chest compressions

Return of Spontaneous
Circulation (ROSC)

* Pulse and blood pressure

* Abrupt sustained increase in
PeTCO, (typically 240 mm Hg)

* Spontaneous arterial pressure
waves with intra-arterial
monitoring

Reversible Causes

Hypovolemia

Hypoxia

Hydrogen ion (acidosis)
Hypo-/hyperkalemia
Hypothermia

Tension pneumothorax
Tamponade, cardiac
Toxins

Thrombosis, pulmonary
Thrombosis, coronary




Lidocaine
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Adult Tachycardia With a Pulse Algorithm

s ot i n.

....................................... l Initial tad AOeeS:

* Narrow regular. 50-100 J

* Narrow irregular; 120-200 J
biphasic or 200 J monophasic

Identify and treat underlying cause « Wide regular: 100 J

* Maintain patent airway; aseist breathing as necessary * Wide irreguiar: defibrilation

¢ Oxygen (if hypoxemic) dose (not synchronized)

* Cardiac monitor to identify rhythm; monitor bicod Adenosine IV dose:
prossure and oximetry First dose: 6 mg rapid IV push;

follow with NS flush.

Second dosa: 12 myg if required.

Antiarrhythmic Infusions for
Stable Wide-QRS Tachycardia

Procainamide IV dose:

20-50 mg/min until arrhythmia
suppressed, hypotension ensues,
QRS duration increases >50%, or
maximum dose 17 mg/kg given.
Maintenance infusion: 1-4 mg/min,
Avoid if prolonged QT or CHE

Amiodarone IV dose:

First dosa: 150 mg over 10 minutes,
Repeat as needed if VT recurs,
Follow by maintenance infusion of

1 my)/min for first 6 hours.

Sotalol 1V dose:
100 mg (1.5 mg/kg) over 5 minutes.
Avoid if prolonged QT.

* |V access and 12-lead ECG ¥ available
+ Vagal maneuvers

* Adanosine (if regular)

+ p-Blocker or calcium channal blocker
» Consider axpert consultation

@ 2015 Amenican Heart Association




Bradycardia With a Pulse Algorithm

Assess appropriateness for clinical condition.
Heart rate typically <50/min if bradyarrhythmia.

Identify and treat underlying cause

Maintain patent airway; assist breathing as necessary
Oxygen (if hypoxemic)

Cardiac monitor to identify rhythm; monitor blood
pressure and oximetry

e |V access

12-Lead ECG if available; don’t delay therapy

Persistent bradyarrhythmia
causing:

Monitor
and
observe

e Hypotension?

e Acutely altered mental status?
¢ Signs of shock?

¢ Ischemic chest discomfort?

e Acute heart failure?

Doses/Details

Atropine Atropine IV Dose:
If atropine ineffective: (F;Irss':'r?osbz:lus
e Transcutaneous pacing R.e eagt i
on 3-5pm'n '(esry
e Dopamine infusion M x'n; l:n &
OR axi u- : g
e Epinephrine infusion Dopamine
IV Infusion:
2-10 mcg/kg per
minute
Epinephrine
Consider: IV Infusion:
e Expert consultation iw-iL?Jtrencg per

¢ Transvenous pacing




Automated CPR







